
BY ORDER OF THE     AIR FORCE PAMPHLET 10-219, 

SECRETARY OF THE AIR FORCE  VOLUME 9 

 

7 DECEMBER 2023 

 

 Operations 

 

 SEMI-PERMANENT WASTEWATER TREATMENT 

 PLANTS AT CONTINGENCY LOCATIONS 
 

 

ACCESSIBILITY: This publication is available for downloading or ordering on the e-Publishing 

website at www.e-Publishing.af.mil. 

 

RELEASABILITY: There are no releasability restrictions on this publication. 

 

OPR: AF/A4CX         Certified by: AF/A4C 

(Brig Gen Brian S. Hartless) 

Pages: 161 

 

This publication supports Air Force Instruction (AFI) 10-210, Prime Base Engineer Emergency 

Force (BEEF) Program, AFI 10-209, RED HORSE Program, and Air Force Doctrine Publication 

[...]
Unfortunately, constructed wetlands typically require large portions of land, and they will 

eventually become saturated with nutrients and other treatment byproducts. The performance 

of constructed wetlands depends upon a steady flow of debris-free wastewater. The treatment 

process is dependent upon vegetation growth, so the climate can affect its efficiency. While 

most vegetation can survive a freeze, treatment during colder times is not very effective and an 

alternate source of treatment or a storage method for influent is necessary. Key selection factors 

for constructed wetlands include those listed in Table 2.14. See Table 2.15 for the main 

advantages and disadvantages of constructed wetlands. There are two types of constructed 

wetlands used to treat wastewater: free water surface (FWS) and subsurface flow (SF) wetland 

treatment systems. 

 

2.2.6.1. FWS Treatment. The more commonly implemented systems are FWS, and occur 

mostly as marshes, but bogs and swamps are also used (Figure 2.11). The treatment process 

orients more around interaction with the vegetation. Water flows over the vegetation/soil to 

an outlet point. In some FWS, the water is disposed of via evapotranspiration and seepage 

into the wetland. The water surface in FWS systems is exposed to the atmosphere. As such, 

most FWS wetlands are accessible by humans and can be breeding grounds for mosquitoes. 

 

Table 2.14. Key Selection Factors for Constructed Wetlands. 

 

Key Selection Factors 

Flow range < 1,000–15,000 gpd (< 3,800–56,800 Lpd). 

Treatment cost range Not estimated.  

Suitable site conditions 
Flat to moderate grade, non-forested. 

Low permeable soils or liner desirable. 

Climate 
Warm to moderate climate preferred (FWS) Temperatures 

above 30 °F recommended. 

Limiting factors Land cost/availability.  

O&M needs Periodic vegetation harvesting required. 

Typical effluent quality 

BOD < 20 mg/L 

TSS < 20 mg/l 

TN < 10 mg/L 

Fecal coliform 2 to 3 log reduction 



AFPAM 10-219V9   7 DECEMBER 2023  25 

 

 

Table 2.15. Constructed Wetlands Treatment Advantages/Disadvantages. 

 

Advantages Disadvantages 

Uses less energy than most wastewater 

treatment methods. 

Cost-effective in areas where land is 

available and inexpensive. 

Effective at removing disease-causing 

organisms (pathogens) from wastewater. 

Can provide habitat for wildlife. 

Simple to operate and maintain and 

generally require only part-time staff 

attention. 

Effluent can be suitable for irrigation. 

Require more land than other treatment 

methods. 

Less efficient in cold climates. 

If not properly maintained, FWS wetlands can 

attract mosquitoes and other insects. 

BOD loading is limited to 100–60 lbs/acre/day. 

Not effective at removing phosphorus from 

wastewater. 

Constructed wetlands must be preceded by one 

or more pretreatment processes including a bar 

screen; considered more of a treatment polisher 

or limited and small treatment. 

 

Figure 2.11. Free Water Surface Wetlands Treatment. 

 

 

2.2.6.2. SF Treatment. In a SF system, treatment takes place both on the surface of the media 

and in the roots of the vegetation growing in the media. Use a gravel-based media inside a 

lined or impervious channel. Marsh-like vegetation anchors itself in the media and operators 

raise the wastewater level to just below the top of the media. Keeping the water level below 

the top of the media is an effective method for preventing mosquitoes and provides a barrier 

against human contact with raw wastewater. Figure 2.12 depicts a SF wetland treatment. 

  



26  AFPAM 10-219V9   7 DECEMBER 2023 

 

Figure 2.12. Subsurface Flow Wetlands Treatment. 

 

 
 

2.2.7. Commercial Process Systems. For onsite wastewater management requiring advanced 

treatment beyond the conventional septic tank and leach field, many commercial systems offer 

an alternative to the recirculating sand filter design, considered the generic advanced treatment 

design. The popularity of these commercial systems is because for the same design flow, the 

process tanks typically require a smaller footprint than the recirculating sand filter design and 

tank installation can be below grade, which can be advantageous when space is at a premium. 

Legal, operational, or practical factors might limit selection of commercial system alternatives. 

These systems incorporate the advances made in municipal processes and apply them to a 

smaller-scale system. While most are simple adaptations, many include proprietary features and 

are trade name-protected 

 

2.2.7.1. Systems Availability. The following are some of the available commercial systems 

capable of meeting a discharge effluent limit of 30 mg/L TSS, 30 mg/L BOD, and 25 mg/L 

total nitrogen. Some reliably provide nitrogen reduction to below 10 mg/L where necessary, 

but often require soda ash for alkalinity adjustment and a carbon source for the denitrification 

conversion necessary to reach that low value. Fecal coliform removals can also be achieved 

with disinfection. 

 

2.2.7.1.1. Packed Bed Filter System. Packed bed filter systems are similar to recirculating 

sand filters. However, rather than sand, the system utilizes a lightweight textile media 

with a large surface area. The system can provide equivalent treatment to that of a sand 

filter loaded at rates of 25 to 50 gpd/ft2 (1,020 to 2,040 Lpd/m2). After flowing into the 

processing tank, sewage separates into scum, sludge, and liquid effluent. The effluent 

flows into the filter media pod where microorganisms growing on the synthetic textile 

sheets remove impurities. After passing through the tank and the packed bed filter, the 

effluent discharges to the leach field for further treatment prior to groundwater 

integration.  



AFPAM 10-219V9   7 DECEMBER 2023  27 

 

 

2.2.7.1.2. Biological Nutrient Removal (BNR). Some BNR systems utilize a submerged 

attached growth bioreactor that operates in batch mode. This type of unit has a deep bed 

sand filter designed for the removal of soluble organic matter, nitrogen, and suspended 

solids within a single reactor. In addition to the deep bed sand filters, the system also 

contains an anoxic/equalization tank that serves as a primary clarifier ahead of the 

bioreactor. This bioreactor is mixed but not aerated to encourage denitrification of the 

recycled flows from the reactor. Within the reactor, the sand media functions as a filter 

and provides the surface area for maintaining the attached growth biomass. Recycle 

pumps and air compressors maintain the desired aerobic and anoxic process conditions at 

various batch stages. 

 

2.2.7.1.3. Aerobic Nitrogen Reduction. Aerobic nitrogen reduction systems use the 

natural settling process that takes place before the wastewater moves into the activated 

sludge treatment module. Introducing oxygen facilitates mixing through the media 

channel. After cleansing by the microbes in the media channel, effluent typically 

discharges to a leach field for groundwater disposal. 

 

2.2.7.1.4. Biofilter Systems. The biofilter system includes a synthetic, absorbent filter 

medium configured as a free draining, attached-growth, biological trickling filter. The 

engineered filter medium creates an environment that encourages microbial attachment 

that simultaneously provides aerobic, anaerobic, and anoxic environments for biological 

treatment, without air compressors and their high-energy use. Biofilters are appropriate 

for cold regions. This effluent typically discharges to a leach field for groundwater 

disposal. 

 

2.2.7.1.5. Membrane Bioreactor (MBR) Systems. Recent technical innovation and 

significant membrane cost reductions have pushed MBRs to become an established 

process option to treat wastewater. The MBR process is also capable of enhanced 

wastewater treatment where effluent reuse may be a goal. The MBR process consists of 

a suspended growth biological reactor integrated with an ultrafiltration membrane system, 

using hollow fiber membranes. Essentially, the ultrafiltration system replaces the solids-

separation function of secondary clarifiers and sand filters in a conventional activated 

sludge system, producing a high-quality effluent, simplifying operation, and greatly 

reducing space requirements. 

 

2.2.7.1.6. Extended Aeration. The extended aeration process is one modification of the 

activated sludge process which provides biological treatment for the removal of 

biodegradable organic wastes under aerobic conditions. Air may be supplied by 

mechanical or diffused aeration to provide the oxygen required to sustain the aerobic 

biological process. Mixing provided by aeration or mechanical means maintains the 

microbial organisms in contact with the dissolved organics. Basically, the extended 

aeration process includes the following components: bar screen, aeration chamber, 

clarifier chamber, and recycling. The effluent can be disinfected and capable of meeting 

reuse quality. The extended aeration or aerobic bioreactor system is not a proprietary 

process; however, many manufacturers trademark their package system. 

  



28  AFPAM 10-219V9   7 DECEMBER 2023 

 

2.2.7.2. Package Plants. Small installations have several options available for wastewater 

treatment. They may utilize the wastewater systems of neighboring communities, when 

possible. If permitted, they may install soil absorption systems. If sufficient land area is 

available, they may construct stabilization ponds. However, if none of these options are 

available, several types of commercially available wastewater treatment package plants 

should meet their needs. The term "package" as applied to wastewater treatment plants 

usually means a compact, relatively simple to operate unit designed to give complete 

treatment to the wastewater from a small community. Figure 2.13 illustrates some 

aboveground and belowground package plants for wastewater treatment. 

 

Figure 2.13. Various Package Plants. 

 

 
 

2.2.7.2.1. Most package plants currently being used employ a modification of the 

activated sludge process. The conventional activated-sludge plant aerates settled 

wastewater and return activated sludge at a mixed-liquor suspended solids concentration 

of about 2000 milligrams per liter for about 6 hours. The activated sludge is then settled 

in a secondary settling tank. Return sludge amounting to about 25 percent of the influent 

flow is recycled ahead of the aeration tank. The remainder of the activated sludge is 

wasted. The modifications to the activated sludge process that are used for package plants 

are the extended aeration process and the contact stabilization process. 

 

2.2.7.2.2. These systems have potential advantages over some "natural" alternatives in 

that they can provide a high-quality effluent, and they are generally very land-efficient. 

Disadvantages include the need for close skilled operator supervision, high maintenance 

requirements, and high- power consumption compared to natural wastewater treatment 

systems. The key selection factors in Table 2.16 and additional advantages and 

disadvantages listed in Table 2.17 are generic to all package plants. 

  



AFPAM 10-219V9   7 DECEMBER 2023  29 

 

 

Table 2.16. Key Selection Factors for Commercial Package Plants. 

 

Key Selection Factors 

Flow range 3,000–15,000 gpd (11,350–56,800 Lpd). 

Treatment cost range $150–$200 per gallon based on CONUS installation. 

Suitable site conditions 
Available land supports a constructed system. 

Discharge can be to a leach field or surface waters. 

Climate Will function in any climate except extreme Arctic conditions. 

Limiting factors Cost, licensed operator availability, and suitability. 

O&M needs 

Inspect process tanks and equipment weekly. 

Check and adjust timer and controls quarterly. 

Check pump weekly and distribution system quarterly. 

Refer to manufacturer’s O&M manual regularly. 

Typical effluent quality 

(with disinfection) 

BOD 30 mg/L or less 

TSS 30 mg/L or less 

TN < 25 mg/L 

Fecal coliform < 2 to 12.5 MPN/100mL 

 

Table 2.17. Commercial Package Plants Advantages/Disadvantages. 

 

Advantages Disadvantages 

High-quality effluent produced. 

Relatively simple to operate. 

Land requirements are minimal. 

Chemicals usually not required. 

Easily accessible for O&M tasks. 

Flexibility in choice of 

processes. 

Pretreatment required to remove large floatables. 

More operational interface is required than other 

small systems. 

Site preparation and some construction required. 

Power and controls necessary to operate these 

processes. 

Daily monitoring of process/equipment is required. 

Regular maintenance necessary for good 

performance. 

Shipping costs to remote locations can be high. 

Vendor support may be limited outside CONUS. 

 

2.2.8. Disinfection. Disinfection is the inactivation of disease-causing organisms. Disinfection 

occurs after primary or secondary treatment by an onsite wastewater treatment system. There 

are several methods of disinfection, but two of the systems—ultraviolet (UV) and chlorine 

disinfection—are the most likely to be used with a simple onsite wastewater disposal system. 

The need for disinfection will depend on applicable requirements (e.g., international agreement, 



30  AFPAM 10-219V9   7 DECEMBER 2023 

 

DoD, operational chain of command), proximity to environmentally sensitive areas and 

drinking water supplies, and type of discharge (groundwater vs. surface water). Generally, 

surface water discharge is more likely to require disinfection. Chemical disinfection is 

undesirable in instances where the chemical residual would harm beneficial microbes. For 

example, do not use chemical disinfection in conjunction with a septic tank and leach field. The 

residual chemical will harm the organisms responsible for treatment in the soil biomat. 

 

2.2.8.1. UV Disinfection. Generally, UV disinfection is more appropriate for commercial 

package wastewater treatment units due to its specific influent and O&M requirements. UV 

disinfection involves exposing wastewater to UV light. The UV light penetrates pathogenic 

organisms’ cells and breaks up their genetic material, making it impossible for them to 

reproduce or sustain life. Use UV disinfection only when designed to work with the 

preceding wastewater treatment system, e.g., a commercial package system specifically 

designed for UV disinfection. Table 2.18 list advantages and disadvantages of UV 

disinfection. 

 

Table 2.18. UV Disinfection Advantages/Disadvantages. 

 

Advantages Disadvantages 

No danger of overdosing. 

No smell. 

Short contact time. 

Does not require hazardous material 

storage. 

Minimal space requirements. 

Relatively insensitive to temperature and 

pH (acidity or alkalinity) fluctuations. 

Will not cause any byproducts or residuals 

to be discharged to the environment. 

Higher energy requirements compared to 

chemical disinfection. 

Cannot be used when wastewater has high 

levels of suspended solids, turbidity, color, 

or soluble organics. 

Replacement parts may not be available in 

remote locations. 

Requires a higher level of design precision. 

Requires a relatively high level of operator 

skill. 

 

2.2.8.2. Chlorine Disinfection. Chlorination is commonly used because it can kill disease-

causing bacteria and control nuisance organisms such as iron-reducing bacteria, slime, and 

sulfate-reducing bacteria. Common chlorine-containing disinfection products include 

chlorine gas, hypochlorite solutions, and chlorine compounds in solid or liquid form. Liquid 

sodium hypochlorite and solid calcium hypochlorite tablets are the most common forms of 

chlorine used for small systems because they are less hazardous than chlorine gas. Of these, 

tablet (solid) chlorination is the most common option selected for small onsite wastewater 
[...]
as closely as possible the natural topography at the site to minimize extensive earthwork. If 

anticipating multiple slopes, consider laying out individual treatment slopes on a topographic 

map of the site until the field area requirements are satisfied. Individual slopes should be 

connected with a network of ditches for collection of treated runoff and stormwater runoff 

for conveyance to the final system discharge point (Figure 3.16). The choice of the system 

layout is also influenced by the type of wastewater distribution. If wastewater contains 

coarse solids that can impair and clog orifices and valves in surface and sprinkler distribution 

systems, fine screening or primary sedimentation with surface skimming may be necessary 

to prevent operating difficulties. For small systems, consider using Imhoff tanks or 1- to 2-

day aerated detention ponds. For sprinkler distribution systems, screen sizes should be less 

than one-third the diameter of the sprinkler nozzle. Consider using grit removal for 

wastewaters containing high grit loads. Grit reduces pump life and can deposit in low-

velocity distribution pipelines. 

 

Figure 3.16. Overland Flow Multiple Slope Treatment and Runoff (Notional Layout). 

 

 
  



92  AFPAM 10-219V9   7 DECEMBER 2023 

 

3.6.3.3. High-solids-content wastewaters are typically applied using high-pressure sprinklers 

to ensure uniform distribution of the solids on the treatment slope. Low-pressure systems 

involving gated pipe or sprinklers have been used successfully for screened, primary, 

secondary or pond effluents. The various possibilities for both high- and low-pressure types 

are illustrated in Figure 3.17. 

 

Figure 3.17. Wastewater Distribution Alternatives for Overland Flow. 

 

 
 

3.6.4. Constructed Wetlands. Both the FWS (surface flow) and SF (subsurface flow) 

constructed wetlands can be designed to provide secondary treatment of primary effluent or 

polishing treatment for secondary effluent. They are not for treatment of raw wastewater. These 

systems can also be used in combination with other secondary treatment technologies. For 

example, a constructed wetland could be placed upstream in the treatment train from an 

infiltration system to optimize the cost of secondary treatment. In other uses, constructed 

wetlands could discharge secondary effluent to enhancement wetlands for polishing. Figure 

3.18 portrays a hypothetical wastewater treatment train utilizing constructed wetlands in series. 

A brief overview of their design and function follows. The constructed wetlands design 

information and illustrations addressed in this section was adapted from EPA 625/R-99/010, 

Constructed Wetlands Treatment of Municipal Wastewaters. 

  



AFPAM 10-219V9   7 DECEMBER 2023  93 

 

 

Figure 3.18. Constructed Wetlands in Wastewater Treatment Train. 

 

 
 

3.6.4.1. FWS systems closely resemble natural wetlands in appearance and function, with a 

combination of open-water areas, emergent vegetation, varying water depths, and other 

typical wetland features. Figure 3.19 illustrates the main components of a FWS constructed 

wetland. A typical FWS constructed wetland consists of several components that may be 

modified among various applications but retain essentially the same features. These 

components include berms to enclose the treatment cells, inlet structures that regulate and 

distribute influent wastewater evenly for optimum treatment, various combinations of open-

water areas and fully vegetated surface areas, and outlet structures that complement the even 

distribution provided by inlet structures and allow adjustment of water levels within the 

treatment cell. Shape, size, and complexity of design often are functions of site 

characteristics rather than preconceived design criteria. 

 

Figure 3.19. Profile of Three-Zone FWS Cell. 

 

 
 

3.6.4.2. SF systems, sometimes referred to as vegetated submerged bed (VSB) systems, 

consist of gravel beds that may be planted with wetland vegetation. Figure 3.20 provides a 

schematic drawing of a SF system. Similar to the FWS system described above, a typical SF 

system contains berms and inlet and outlet structures for regulation and distribution of 

wastewater flow. In addition to shape and size, other variable factors are the choice of 

treatment media (gravel shape and size, for example) as an economic factor, and selection 

of vegetation as an optional feature that affects wetland aesthetics more than performance. 

  



94  AFPAM 10-219V9   7 DECEMBER 2023 

 

Figure 3.20. Inlet, Outlet and Treatment Zones of SF System (Side View). 

 

 
 

3.7. Package Wastewater Treatment Plants. Package wastewater treatment plants can be 

obtained from various manufacturers. Some prefabricated plants may be capable of being 

relocated, depending on size and original construction. Most of these units are factory fabricated 

and shipped as complete units, ready for connection to piping and power. When choosing the type 

and design of the wastewater treatment plant for the location, consider the wastewater 

characterization and average daily flow rates. The size of the system selected should be 

conservative to account for peak flow conditions. Also consider the effluent quality standards 

stated in guidance for the contingency location. Package treatment plants have been used for small, 

medium, and large installations, both temporary and permanent. Typically, wastewater treatment 

plants are designed to treat flows as low as 0.002 million gallon/day (mgd) or as high as 0.5 mgd, 

although they more commonly treat flows between 0.01 and 0.25 mgd. Effluent from these systems 

can be discharged to surface water or applied to the land. Chapter 2 provided an overview of the 

types of commercial systems and package plants. This section addresses design considerations for 

two common types of package plants, extended aeration, and sequencing batch reactors. 

 

3.7.1. Extended Aeration Package Plant. Extended aeration package plants are largely 

preassembled, allowing rapid installation with a minimum of site preparation. For this reason, 

they are sometimes used for temporary or emergency applications. Generally, extended aeration 

package plants utilize steel tankage, but precast concrete is also used. If the system is small 

enough, the entire system should arrive as one unit that is ready to be installed. Tanks may be 

compartmentalized into flow equalization, aeration, clarification, disinfection, and aerated 

sludge holding/digestion segments. For larger systems, segments such as the clarifier, aeration 

chamber, disinfection tank, and digestion tank (if included) may be delivered as separate units, 

which are then assembled on-site.  



AFPAM 10-219V9   7 DECEMBER 2023  95 

 

 

3.7.1.1. The design of package plants and components such as aeration basins and clarifiers 

are pre-engineered, therefore, system selection is mostly based on wastewater flow. 

Furthermore, biological organisms within the system need sufficient contact time with the 

organic material to produce effluent of an acceptable quality. Typical contact time for 

extended aeration package plants is approximately 18-24 hours. The contact time, daily flow 

rate, influent parameters, and effluent parameters determine the size of the aeration tank 

where air is used to mix wastewater and to supply oxygen to promote biological growth. 

 

3.7.1.2. An extended aeration package plant is sized based on the average volume of 

wastewater produced within a twenty-four hour period. Although provisions are made for 

some peaking factor, a flow equalization system may be necessary to prevent overloading 

of the system from inconsistent flow rates in the morning and evening. Equalization allows 

the wastewater to be delivered to the treatment plant at more manageable flow rates. Table 

3.12 provides typical sizing of unit processes at average design flows of 0.01 to 0.1 mgd. 

 

Table 3.12. Typical Component Sizing for Extended Aeration Plants. 

 

 At Average Design Flow (mgd) 

Unit Process 0.01 0.05 0.10 

Raw sewage pumping (mgd) 0.04 0.20 0.40 

Aeration basin volume (cu ft) 1,330 6,690 13,400 

Secondary clarifier area (sq ft) 40 200 400 

Chlorinator capacity (lb/d) 10 25 50 

Chlorine contact chamber volume (cu ft) 120 560 1,200 

Drying bed area (sq ft) 400 1,000 2,000 

Site area (ac) 0.5 0.7 1.0 

Source: EPA 625/R-91/005, Wastewater Treatment/Disposal for Small Communities 

 

3.7.1.3. The following process description was adapted from EPA 832-F-00-016, 

Wastewater Technology Fact Sheet: Package Plants. An extended-aeration process typically 

consists of coarse screening or comminution, activated-sludge aeration using course air 

diffusers or mechanical aerators, secondary clarification using surface skimming and return 

sludge pumping, disinfection often with chlorine storage and feed facilities, and transport to 

a contact basin. Sludge is typically wasted to an aerobic holding or aerobic stabilization 

compartment. Sludge disposal varies widely. Primary clarification is rarely used. As 

illustrated in Figure 3.21, the process starts when wastewater enters the extended aeration 

treatment system and is typically screened immediately to remove large suspended, 

settleable, or floating solids that could interfere with or damage equipment downstream in 

the process. Wastewater may then pass through a grinder to reduce large particles that are 

not captured in the screening process. If the plant requires the flow to be regulated, the 

effluent will then flow into equalization basins which regulate peak wastewater flow rates. 

Wastewater then enters the aeration chamber, where it is mixed, and oxygen is provided to 



96  AFPAM 10-219V9   7 DECEMBER 2023 

 

the microorganisms. The mixed liquor then flows to a clarifier or settling chamber where 

most microorganisms settle to the bottom of the clarifier and a portion are pumped back to 

the incoming wastewater at the beginning of the plant. This returned material is the return 

activated sludge. The material that is not returned, the waste activated sludge, is removed 

for treatment and disposal. The clarified wastewater then flows over a weir and into a 

collection channel before being diverted to the disinfection system. Most package plants 

discharge to surface waters, although they have been used to treat wastewater prior to land 

application or even subsurface disposal. However, the mechanical complexity of such plants 

is generally not compatible with low-maintenance, land-based disposal options. 

 

Figure 3.21. Typical Extended Aeration Plant Treatment Process. 

 

 
 

3.7.2. Sequencing Batch Reactor. The sequencing batch reactor (SBR) design utilizes a 

suspended-growth (activated sludge) process in which all major steps occur in the same reactor 

tank in sequential order. There are many types of SBR systems and modifications based on 

different manufacturer designs. The type of SBR system used depends on site and wastewater 

characteristics as well as the needs of the base or site installing the unit. Package SBRs are often 

manufactured to treat wastewater flow rates between 0.01 and 0.2 MGD, although flow rates 

can vary based on the system and manufacturer. When the wastewater flow rate at the site is 

less than 0.05 MGD, a single, prefabricated steel tank can be used. If the plant must be able to 

treat 0.1 to 1.5 MGD, multiple concrete SBR basins are commonly used. Single tank designs 

are usually divided into one SBR basin, one aerobic sludge digester, and one influent pump 

well. Typically, SBR systems contain two or more reactor tanks that are operated in parallel, or 

one equalization tank and one reactor tank. The type of tank configuration used depends on the 

wastewater flow characteristics (e.g., high or low volume). While the parallel setup allows the 

system to accommodate continuous influent flow, it does not provide for disinfection or holding 

for aerated sludge.  



AFPAM 10-219V9   7 DECEMBER 2023  97 

 

 

3.7.2.1. Shown in Figure 3.22 is a diagram of the SBR treatment process. The influent flow 

first goes through a screening process before entering the SBR. The waste is then treated in 

a series of batch phases within the SBR to achieve the desired effluent concentration. The 

sludge that is wasted from the SBR moves on to digestion and eventually to solids handling, 

disposal, or beneficial reuse. The treated effluent then moves to disinfection. An equalization 

tank is typically needed before the disinfection unit in batch SBRs to store large volumes of 

water. If the flow is not equalized, a sizable filter may be necessary to accommodate the 

large flow of water entering the disinfection system. In addition, SBR systems typically have 

no primary or secondary clarifiers as settling takes place in the SBR. 

 

Figure 3.22. Typical Sequencing Batch Reactor Treatment Process. 

 

 
 

3.7.2.2. The SBR treatment cycle treats batches of wastewater in five major steps or phases 

(Fill, React, Settle, Decant, and Idle). Figure 3.23 illustrates the SBR sequence of operation. 

In the fill phase, raw wastewater enters the basin, where it is mixed with settled biomass 

from the previous cycle. Some aeration may occur during this phase. Then, in the react phase, 

the basin is aerated, allowing oxidation and nitrification to occur. During the settling phase, 

aeration and mixing are suspended and the solids are allowed to settle. The treated 

wastewater is then discharged from the basin in the decant phase. In the final phase, the basin 

is idle as it waits for the start of the next cycle. During this time, part of the solids is removed 

from the basin and disposed of as waste sludge. Sludge wasting is an important step in the 

SBR process and largely affects system performance. It is not considered a basic phase since 

the sludge is not wasted at a specific time period during the cycle. The quantity and rate of 

wasting is determined by performance requirements. An SBR system does not require a 

return activated sludge system, as both aeration and settling occur in the same tank. This 

prevents any sludge from being lost during the “react” step and eliminates the need to return 

sludge from the clarifier to the aeration chamber. 

  



98  AFPAM 10-219V9   7 DECEMBER 2023 

 

Figure 3.23. SBR Sequence of Operation. 

 

3.8. Disinfection Design Considerations. Untreated domestic wastewater contains micro-

organisms or pathogens that produce human diseases. The disinfection process kills these harmful 

organisms during wastewater treatment to meet effluent standards. Disinfection is generally 

required in three onsite-system circumstances. The first is after any process that is to be surface 

discharged. The second is before a subsurface wastewater infiltration system where there is 

inadequate soil (depth to ground water or structure too porous) to meet ground water quality 

standards. The third is prior to some other immediate reuse (onsite recycling) of effluent that 

stipulates some specific pathogen requirement (e.g., toilet flushing or vegetation watering). While 

there are several disinfection methods, ultraviolet and chlorine disinfection are likely options for 

small wastewater treatment systems. Table 3.13 lists a number of factors to consider when 

selecting one of these disinfection systems. Certain information presented here was adapted from 

the EPA Wastewater Technology Fact Sheet, Disinfection for Small Systems. Find these and other 

EPA wastewater treatment system publications at https://search.epa.gov/epasearch/epasearch. 

 

Table 3.13. Considerations for Chlorination and UV Radiation Disinfection. 

 

Consideration Chlorination UV Radiation 

Size of plant All sizes Small to medium1 

Applicable level of treatment prior 

to disinfection 

All levels, but chlorine 

required will vary 
Secondary 

Equipment reliability Good Fair to good 

Process control Well developed Fairly well developed 

https://search.epa.gov/epasearch/epasearch


AFPAM 10-219V9   7 DECEMBER 2023  99 

 

 

Consideration Chlorination UV Radiation 

Relative complexity of technology Simple to moderate Simple to moderate 

Transportation on site Substantial Minimum 

Bactericidal Good Good 

Virucidal Poor Good 

Cysticidal Poor Variable2 

Fish toxicity Potentially toxic Nontoxic 

Hazardous byproducts Yes No 

Persistent residual Long None 

Contact time Long Short 

Contribute dissolved oxygen No No 

Reacts with ammonia Yes No 

Increased dissolved solids Yes No 

pH dependent Yes No 

Operation and maintenance sensitive Minimal Moderate 

Corrosive Yes No 

Notes: 

1. Early installations of UV disinfection facilities took place primarily in small to medium 

size plants because the technology was relatively new. Plants currently in design or 

construction phases tend to be larger. 

2. Recent studies have shown that UV radiation may be effective against oocysts.  

Source: Adapted from EPA Wastewater Technology Fact Sheet, Disinfection for Small 

Systems 

 

3.8.1. Ultraviolet Disinfection. The effectiveness of a UV disinfection system depends on the 

characteristics of the wastewater, the intensity of UV radiation, the amount of time the 

microorganisms are exposed to the radiation, and the reactor configuration. Various commercial 

UV disinfection systems are available for onsite applications. Most are self-contained and 

provide low-pressure mercury arc lamps encased by quartz glass tubes (Figure 3.24). The unit 

should be installed downstream of the final treatment process and protected from the elements. 

UV units must be located near a power source and should be readily accessible for maintenance 

and inspection. Appropriate controls for the unit must be corrosion-resistant and enclosed in 

accordance with electrical codes. Other design considerations include: 

 

• A stable source of high-voltage electricity will be required. 

• The lamps may not run without wastewater flow; this will cause overheating. 

• A set of spare parts recommended by the manufacturer cab be stored on site so the 

system will not be inoperable due to shipping delays. 

• The UV lamps can be equipped with an automatic cleaning system, such as wipers, to 



100  AFPAM 10-219V9   7 DECEMBER 2023 

 

remove buildup on the lamp; generally, the UV disinfection system manufacturer will 

provide such an automatic cleaning system. 

• A monitoring and alarm (instrumentation and control) system are usually provided by 

the manufacturer. 

• Unless instantaneous backup power is available, the effluent is stored during power 

outages. 

• Providing two units assures continuous disinfection even when one unit is inoperable. 

• In all cases consult the manufacturer for project-specific site requirements and 

equipment selection. 

 

Figure 3.24. Parallel Wastewater Flow in Quartz UV Unit. 

 

 
 

3.8.1.1. There are two types of UV disinfection reactor configurations: contact and 

noncontact. In both types, wastewater can flow either perpendicular or parallel to the lamps. 

In the contact reactor, a series of mercury lamps are enclosed in quartz sleeves to minimize 

the cooling effects of the wastewater. Flap gates or weirs are used to control the level of the 

wastewater. 

 

3.8.1.2. In the noncontact reactor, UV lamps are suspended outside a transparent conduit 

which carries the wastewater to be disinfected. In both types of reactors, a ballast or control 

box provides a starting voltage for the lamps and maintains a continuous current. 

 

3.8.2. Chlorine Disinfection. Use only chlorine tablets intended for wastewater in a tablet 

chlorinator. Wastewater chlorine tablets are made of calcium hypochlorite. Do not use 

swimming pool chlorine tablets for wastewater applications. Swimming pool chlorine tablets 